

Medicatieschema Daratumumab-Rd

Cyclus 3 t/m 6

| Dag van de kuur: | 1 | 2 | 3 | 4 | 5 | 6 | 7 | 8 | 9 | 10 | 11 | 12 | 13 | 14 | 15 | 16 | 17 | 18 | 19 | 20 | 21 | 22 | 23 | 24 | 25 | 26 | 27 | 28 |
|--|---|---|---|---|---|---|---|---|---|----|----|----|----|----|----|----|----|----|----|----|----|----|----|----|----|----|----|----|
| Daratumumab injectie | | | | | | | | | | | | | | | | | | | | | | | | | | | | |
| Dexamethason mg Tabletten | | | | | | | | | | | | | | | | | | | | | | | | | | | | |
| Lenalidomide mg Tabletten | | | | | | | | | | | | | | | | | | | | | | | | | | | | |
| Premedicatie: | | | | | | | | | | | | | | | | | | | | | | | | | | | | |
| Clemastine 2 mg Tabletten | | | | | | | | | | | | | | | | | | | | | | | | | | | | |
| Paracetamol 1000 mg Tabletten | | | | | | | | | | | | | | | | | | | | | | | | | | | | |
| Ondersteunende medicatie: | | | | | | | | | | | | | | | | | | | | | | | | | | | | |
| Carbasalaat calcium 100 mg 1x daags | | | | | | | | | | | | | | | | | | | | | | | | | | | | |
| Cotrimoxazol 480 mg 1x daags | | | | | | | | | | | | | | | | | | | | | | | | | | | | |
| Valaciclovir 500 mg 2x daags | | | | | | | | | | | | | | | | | | | | | | | | | | | | |
| Pantoprazol 20 mg 1x daags | | | | | | | | | | | | | | | | | | | | | | | | | | | | |